

## TREATMENT OF THE IDIOPATHIC NEPHROTIC SYNDROME\*

C. Ponticelli, Division of Nephrology and Dialysis, IRCCS Ospedale Maggiore, Milan, Italy

The term idiopathic nephrotic syndrome (NS) has been used either to indicate cases of NS associated with primary glomerular diseases or to replace the old definition of lipoid nephrosis. This definition, which encompasses several clinico-pathological conditions such as minimal change disease (MCD) and focal segmental glomerular sclerosis (FSGS), will be used in this paper. Although there is growing evidence that MCD and FSGS may be sustained by similar pathogenic mechanisms or may even represent different evolving stages of the same disease, at least in some cases, these two forms will be described separately, as they have different histological features, clinical presentations, outcomes and responses to therapy.

## MINIMAL CHANGE DISEASE

This is typically a disease of children, but does rarely occur in adults, even in the elderly. Although a few patients found to have MCD at renal biopsy may have asymptomatic proteinuria, most patients present with full blown NS and severe oedema. The large majority of patients maintain normal renal function (creatinine clearance) during the course of the disease and a complete and stable remission of the proteinuria is usual. In a number of patients however, the final remission is reached only after many years of transient remissions and relapses. Thus, the main problem for these patients is represented by the nephrotic state which exposes them to complications such as severe oedema, susceptibility to infections, malnutrition, cardiovascular disease<sup>1</sup> and vascular thrombosis.<sup>2</sup>

NS resulting from MCD is very sensitive to treatment with corticosteroids. Although remission may occasionally be obtained with relatively moderate doses, most authorities suggest starting with aggressive initial treatment. In children the standard treatment for the first episode of NS consists of prednisolone at a dose of 60 mg/m<sup>2</sup>/day for 4 weeks, followed by 40 mg/m<sup>2</sup>/48 h for 4 more weeks.<sup>3</sup> With such a regimen, proteinuria can be expected to disappear in about 50% of children within one week, in 80-85% within 4 weeks, and in 93% within 8 weeks.<sup>4</sup> In a few children, however, complete remission of proteinuria occurs only after more prolonged treatment or after intravenous high-dose methylprednisolone is added.<sup>5</sup>

Adults are usually treated with lower doses of prednisolone, such as 1 mg/kg body weight/day. Proteinuria disappears in only 50-60% of adults within 8 weeks. However, about 80% of patients become free of proteinuria if treatment is prolonged to 16 weeks or more.<sup>6-8</sup> Thus, it is now clear that the concept of 'steroid-resistance', which was previously applied to patients who did not respond to high-dose prednisolone within 4-8 weeks, should be reviewed. Many adults

\*Based upon a lecture delivered at the Symposium on *Renal Medicine* held in the College on 20 September 1995.

and some children who were considered as steroid-resistant in the past were probably simply undertreated.

There is however a small proportion of patients with the histological appearance of MCD who do not respond even to a prolonged treatment with steroids. These patients usually show FSGS on repeated biopsy and should be treated accordingly.

After remission is obtained some 20-30% of patients do not relapse and a similar proportion only infrequently. In contrast to the first episode, the intensity and duration of treatment does not influence the subsequent rate of relapses.<sup>9</sup> Patients with infrequent relapses are usually treated with high-dose prednisolone until remission, followed by 4 weeks of alternate-day prednisolone at a dose of 40 mg/m<sup>2</sup>/48 h in children and of 0.75 mg/m<sup>2</sup>/48 h in adults.<sup>10</sup> Spontaneous remission is also possible, particularly when relapse follows an intercurrent infection.

Unfortunately, many initial responders either become frequent relapsers (2 or more relapses within 6 months or at least 3 relapses within 12 months) or show steroid-dependency (relapse within 14 days after stopping the steroid or when the dosage is reduced). There is some evidence that the risk of relapse is greater in children given a short course of treatment for the initial attack than in those given long-term treatment. Thus, after remission has been obtained, it is advisable to prolong treatment in order to prevent further relapses. If well tolerated, low-dose prednisolone can be given every other day for 6 to 12 months. The doses of steroid should be tapered gradually to prevent relapses that may be triggered by secondary hypoadrenalism.<sup>10</sup>

The treatment of frequently relapsing or steroid-dependent patients is difficult. Schedules based on alternate-day prednisolone,<sup>11</sup> low-dose hydrocortisone<sup>12</sup> and intravenous high-dose methylprednisolone for inducing remission followed by low-dose prednisolone<sup>13</sup> can reduce iatrogenic toxicity and may allow treatment to be continued long term in some patients. However, even these therapies do not prevent relapse in all cases. Moreover, in spite of these schedules, a number of patients develop steroid-related side-effects including obesity, diabetes, osteoporosis, Cushingoid features, hypertension, infection and growth retardation in children.

Levamisole, cytotoxic agents and cyclosporine (CsA) have been suggested as potential alternative treatments to corticosteroids for patients with frequently-relapsing or steroid-dependent NS due to MCD. Levamisole is an antihelminthic drug with immuno-modulating properties. Some retrospective studies reported that this agent could reduce the risk of relapses. However, conflicting results have been obtained with controlled trials. In a British randomized study, 61 steroid-dependent children, in whom remission had been achieved with prednisolone, were randomly assigned to receive placebo or levamisole at a dose of 2.5 mg/kg/48 h. After 112 days, 4 of 30 patients given placebo versus 14 of 31 given levamisole maintained remission, the difference being significant.<sup>14</sup> Two other controlled trials could not find, however, any significant difference in the mean dose of prednisolone required<sup>15</sup> or in the median duration of remission<sup>16</sup> between children given placebo and those given levamisole.

Cytotoxic agents, such as cyclophosphamide and chlorambucil, can produce more lasting remission than steroids. Several factors may influence the response to these agents. Remission seems to be more stable in adults than in children. In one

study, 60% of adults given an alkylating agent were still without proteinuria after 15 years<sup>6</sup> while a paediatric review reported that rates of remission in children at 5 years ranged between 36 and 66%.<sup>5</sup> Some studies report longer remissions in frequently relapsing children treated with chlorambucil when compared with other series using cyclophosphamide.<sup>17,18</sup> However, a controlled trial did not find any difference in the rate of response or in the length of remission between children assigned to chlorambucil and those assigned to cyclophosphamide.<sup>19</sup> The duration of treatment is also important. Pennisi *et al.*<sup>20</sup> reported complete remission at 1 year in 92% of children given cyclophosphamide for 10–12 weeks versus 42% of children treated for 6–8 weeks. Similar results were reported by Rance *et al.*<sup>21</sup> Some investigators have found that the rate and duration of response to cytotoxic therapy is better in frequently relapsing than in steroid-dependent patients<sup>19,22</sup> but these data have not been confirmed by others.<sup>23,24</sup>

In spite of the efficacy of alkylating agents many clinicians are still reluctant to use these drugs in patients with MCD as they may predispose patients to leukopenia, haemorrhagic cystitis, alopecia, oncogenic effects and gonadal toxicity, testes being more vulnerable than ovaries. Therefore, the use of alkylating agents may only be justified in those patients who are at high risk of developing steroid toxicity. In our practice in order to avoid leukopenia high daily doses are not used (we suggest 2 mg/kg/day for cyclophosphamide and 0.1–0.15 mg/kg/day for chlorambucil). Cumulative doses of 200–250 mg/kg for cyclophosphamide or 10–15 mg/kg/day for chlorambucil in order to prevent azoospermia are our upper limits. With these cumulative doses, the oncogenic risk is considered minimal. Forced diuresis and/or MESNA can protect from the bladder toxicity of cyclophosphamide.

Cyclosporin (CsA) is another therapeutic option in frequently relapsing/steroid-dependent patients. A review of the literature shows that most steroid-dependent patients can be maintained in remission with CsA, which is usually started after remission has been induced with steroids.<sup>25</sup> After CsA is stopped an early relapse of NS usually occurs, but some patients may maintain remission, particularly if CsA dosing has been tapered gradually, after prolonged treatment.<sup>26,27</sup> A number of side-effects may be associated with the use of CsA. Hypertrichosis (18%), gum hyperplasia (16%), gastrointestinal symptoms (11%) and hypertension (9%) were the most frequently reported in a large retrospective study of patients with idiopathic NS.<sup>28</sup>

There has been much concern about the potential nephrotoxicity of CsA. In patients with non-renal autoimmune diseases a CsA-related nephropathy characterised by interstitial fibrosis and progressive renal disease can develop. This is usually preceded by a typical arteriopathy with either nodular proteinaceous deposits in the arteriolar wall or mucinoid thickening of the intima.<sup>29</sup> Older age, high doses of CsA, and an increase in plasma creatinine to more than 75% over the basal values are the most important variables associated with the risk of developing irreversible CsA nephropathy.<sup>30</sup> The importance of the size of the dose in inducing CsA-related nephropathy is confirmed by some studies based on iterative renal biopsies in patients with MCD. Only mild nephrotoxicity was seen in adults treated with a mean dose not higher than 5.5 mg/kg/day.<sup>27,31</sup> In children who developed mild or moderate CsA-related histological lesions, the mean dose of CsA was 5 mg/kg/day while in patients who developed extensive interstitial fibrosis the mean dosage was 6.7 mg/kg/day.<sup>32</sup> On the other hand

there is evidence that CsA-related arteriopathy, which precedes the development of interstitial fibrosis, can be reversible if CsA is stopped or given at lower doses.<sup>33</sup> Thus CsA can be used as an alternative to corticosteroids or cytotoxic drugs in patients with resistant disease or toxicity. However, careful monitoring is needed with the use of CsA in patients with renal diseases (Table 1).

TABLE 1

*Recommendations for the use of cyclosporin (CsA) in patients with idiopathic syndrome. (Modified from 10)*

CsA is contraindicated in patients with renal insufficiency, severe hypertension, and/or interstitial fibrosis at renal biopsy.

The initial dose should not exceed 4 mg/kg/day in elderly patients, 5 mg/kg/day in adults or 100–150 mg/m<sup>2</sup>/day in children.

Plasma creatinine, trough blood levels of CsA and blood pressure should be monitored during treatment.

The dose of CsA should be decreased if trough blood levels of CsA are higher than 200–250 ng/ml (monoclonal assay) and/or whenever plasma creatinine rises by more than 30% over the basal value. CsA must be stopped if plasma creatinine rises by more than 75% over the basal value.

Nephrotic drugs should be avoided.

Possible interactions of other drugs with CsA metabolism should be taken into account.

If a renal biopsy shows CsA-related arteriopathy, the drug should be stopped or the doses decreased.

If there is no response within 3–4 months, CsA may be stopped (probably ineffective).

After 2 years CsA may be tapered off to see whether the patient remains in remission.

In summary, we suggest an aggressive and prolonged course of corticosteroids be used to treat the first episode of NS in an attempt to achieve remission and prevent relapse. Infrequent relapses can be treated with further shorter courses of corticosteroids. In frequently relapsing/steroid-dependent patients levamisole may be tried in an attempt to reduce steroid doses in responders. Although the efficacy of this drug is controversial, the tolerance is usually good which can justify its use in patients showing evidence of steroid side-effects. If levamisole is not successful, patients may be treated with continuous alternate-day prednisolone and intravenous methylprednisolone pulses during relapses. Those patients who do not tolerate corticosteroids may be given a trial with an alkylating agent for 12 weeks at cumulative doses not exceeding 250 mg/kg for cyclophosphamide or 12 mg/kg for chlorambucil. If further relapses occur, cytotoxic therapy should not be repeated, as some of the potential toxicity is cumulative. These patients can be switched to CsA, at an initial dose of 5 mg/kg/day in adults and 100–150 mg/m<sup>2</sup> in children, trying to gradually taper off the dose of CsA after one to two years (Table 2).

FOCAL SEGMENTAL GLOMERULAR SCLEROSIS

FSGS can affect both children and adults and is generally associated with NS. The prognosis may be good for the few patients with asymptomatic proteinuria but most nephrotic patients progress to end-stage renal failure within 10 years.<sup>34</sup> The degree of tubulo-interstitial lesions at renal biopsy is possibly the best

available predictor for progression to end-stage renal failure.<sup>35</sup> On the other hand, those patients who attain complete remission of proteinuria either spontaneously or after therapy usually have a fair prognosis even in the long-term.<sup>36</sup>

TABLE 2

*Possible therapeutic steps for patients with minimal change disease*

*First episode.* Prednisolone (60 mg/m<sup>2</sup>/day in children; 1 mg/kg/day in adults). After remission, prolong treatment with low-dose to prevent relapses.

*Infrequent relapses.* High-dose prednisolone until remission; then alternate days for 4 weeks.

*Frequent relapses/steroid dependency.* Try levamisole; if relapse, three intravenous methylprednisolone pulses (10 mg/kg) to induce remission followed by doses of prednisolone on alternate days.

*If steroid toxicity develops.* Stop prednisolone and give cyclophosphamide (2 mg/kg) or chlorambucil (0.1 mg/kg/day) for 12 weeks to maximal cumulative total doses of 250 mg/kg or 12 mg/kg respectively.

*If early relapse occurs after cytotoxic agents* cyclosporin (100 mg/m<sup>2</sup>/day in children, 5 mg/kg/day in adults). If positive response achieved, try to taper off gradually after 1–2 years.

*If no response.* Give symptomatic treatment.

Almost all the studies of treatment for FSGS are retrospective. Uncontrolled trials have reported that 29% of children<sup>34</sup> and 17% of adults<sup>37</sup> treated with corticosteroids entered complete remission of proteinuria. Little information is available from these studies about the evolution of renal function in these patients' long-term. Of note, the majority of patients were given corticosteroids for no more than 4–8 weeks. Better results have been obtained when patients were given more prolonged corticosteroid therapy. Pei *et al.*<sup>38</sup> reported that in 39% of adults and 44% of children with FSGS treated with prednisolone for at least 6 months there was complete disappearance of proteinuria. The follow-up was extended up to 12 years. The probability of maintaining normal renal function at 12 years was zero for non-responding or untreated patients while 96% of responders maintained stable renal function. Only one adult but 11 of 15 children relapsed. Banfi *et al.*<sup>39</sup> administered prednisolone for a mean period of 9.3 months to 27 nephrotic adults with FSGS; 20 obtained complete disappearance of proteinuria, within a mean of 6 months after starting therapy. NS relapsed in 11 patients; 7 of these achieved complete and 3 partial remission after re-treatment. After a mean follow-up of 5 years all responders but one (who relapsed and progressed to end-stage renal failure) had normal renal function. Agarwal *et al.*<sup>40</sup> reported complete remissions and partial remissions in 31% and 27% respectively of 38 nephrotic adults with FSGS treated with prednisolone for 6 months; one responder eventually entered end-stage renal failure. Nagai *et al.*<sup>41</sup> gave alternate-day prednisolone for 6 months to 7 elderly patients; 4 of them entered complete remission after 4 months treatment on average. Rydel *et al.*<sup>42</sup> obtained complete remission of proteinuria in 10 and partial remission in 5 of 30 nephrotic patients with FSGS treated with prednisolone for a mean period of 5.5 months. The 10-year renal survival was 100% for responders versus 39% for nonresponders and 47% for untreated nephrotics. Of interest, no clinical or histological feature could predict response in any of these studies.

The potential role for other immunosuppressive agents is even less clear. The results of retrospective studies suggest that, as with prednisolone, the longer the

treatment the higher the rate of response. However cytotoxic agents may only marginally improve the rate of remission, in comparison with corticosteroids.<sup>43</sup> On the other hand, the length of remission seems to be longer in patients given cyclophosphamide or chlorambucil. In our own retrospective experience, of 32 nephrotic adults with biopsy-proven FSGS treated with cytotoxic agents, after a mean follow-up of 75 months 15 were in complete remission, one had non-nephrotic proteinuria, two had NS with otherwise normal renal function, in 5 renal function had deteriorated, 8 were on dialysis and one had died. Only 18% of patients who responded to cytotoxic therapy had one or more relapses of NS.<sup>39</sup> Clearly these results can be criticised as they come from a retrospective uncontrolled study.

Mendoza *et al.*<sup>44</sup> have proposed an aggressive approach for steroid-resistant children. Their regimen consisted of intravenous high-dose methylprednisolone pulses given initially every other day, then at progressively longer intervals for more than one year; concurrently the children were also given prednisolone, 2 mg/kg/48 h. If no response was obtained, cyclophosphamide or chlorambucil was added. Their most recent analysis showed that at the end of a mean follow-up of 6 years, 21 out of 32 children treated were in complete remission, 3 were in partial remission (non-nephrotic proteinuria), 5 had reduced creatinine clearance, and 3 had progressed to end-stage renal failure.<sup>45</sup> However, these encouraging results were not confirmed by Waldo *et al.*<sup>46</sup> who gave a similar regimen to 10 children with FSGS. After 47 months, 6 patients had developed end-stage renal failure, 2 had developed renal insufficiency, and the other 2 patients were still nephrotic. However, 8 of their 10 patients were black and this may have affected the response rate, since blacks may have more severe disease than white patients.

CsA has been used both in children and in adults with FSGS. Two independent reviews of the literature found that 40% of patients could be maintained in remission from NS treated with CsA, the response being similar in children and in adults.<sup>25,36</sup> A retrospective analysis of the data in the files of Sandoz Pharmaceuticals showed that the combination of CsA with low-dose prednisolone could obtain complete remission in 25% and partial remission in another 29% of nephrotic patients while the responses were respectively 17% and 13% in patients treated with CsA alone (Feutren G., personal communication). This apparent benefit of CsA on proteinuria was also supported by an Italian controlled trial.<sup>47</sup> Nephrotic patients who had not responded to a 6-week course of high-dose prednisolone were randomly assigned to supportive therapy or to CsA (5 mg/kg/day in adults and 6 mg/kg/day in children) for six months. The CsA dose was then tapered off by 25% every two months. In the first year, 32% of CsA-treated patients entered complete remission and another 27% had partial remission while only 16% of untreated controls had either a partial or transient remission. The mean levels of creatinine clearance did not differ between the two groups. However, 66% of patients had a relapse in NS after CsA was stopped. Thus, while CsA may induce remission in many patients with NS, unfortunately most responders appear to relapse after CsA is stopped, so that a prolonged treatment is needed to avoid NS.

Is this approach safe? Some investigators have reported worsening of kidney lesions at repeat renal biopsy and argued against the use of CsA in patients with FSGS.<sup>27,48,49</sup> It is not clear however, whether the renal lesions seen on repeat

biopsy represent progression of the underlying FSGS in non-responders or represent CsA toxicity. Whatever the mechanism, the risk of severe tubulointerstitial lesions in patients treated with CsA for FSGS seems to be particularly high when there is an abnormal baseline serum creatinine, when a high proportion of glomeruli with sclerosis are seen at renal biopsy, or when the initial dose of CsA is higher than 5.5 mg/kg/day.<sup>27</sup> On the basis of available knowledge, our practice is not to prescribe CsA to patients with abnormal renal function, severe hypertension, tubulointerstitial lesions or extensive glomerular sclerosis.

In summary, a number of clinical trials suggest that prolonged treatment with corticosteroids, cytotoxic agents, or cyclosporin may lead to either complete or a partial remission of NS in some 40–60% of patients with FSGS. Further, most responders tend to maintain normal renal function over time. These optimistic conclusions may be challenged, however, since all the studies but one have been uncontrolled, only a few have reported the results of repeated renal biopsies, and no histological or clinical criteria for identifying the possible responders could be established. As a consequence, the optimal treatment regime for FSGS is still unclear. There is general agreement that no 'specific' therapy is needed for patients with asymptomatic proteinuria. There is also consensus about using an 8-week course of high-dose prednisolone in nephrotic patients in order to recognise the few 'early responders'.

What to do with nephrotic patients who do not respond to short-treatment is controversial. Many clinicians do not give any 'specific' therapy, whereas others are quite aggressive and give prolonged steroid and/or cytotoxic treatments. Our practice is that, unless steroid toxicity develops, prednisolone be continued for another 4 to 6 months. One alternative is to give an alkylating agent for 6 months or alternate steroids and an alkylating agent every other month for 6 months, with a schedule similar to that used in membranous nephropathy,<sup>50</sup> in order to reduce the risk of steroid toxicity and potentially to induce a longer remission in responders. If NS persists, a trial with CsA may be offered provided that creatinine clearance and blood pressure are normal and that a recent renal biopsy does not show severe tubulointerstitial lesions. If no improvement of proteinuria is seen within 3 months of introduction, CsA should be stopped, as it is unlikely that more prolonged treatment will result in remission. In patients who respond, CsA can be continued for another 1–2 years, at the minimal effective dose. If NS reappears after stopping CsA, a renal biopsy should be repeated before deciding whether or not CsA therapy should be continued (Table 3).

TABLE 3

*Possible therapeutic steps for patients with focal segmental glomerulosclerosis and nephrotic syndrome*

*Initial treatment.* Prednisolone for 8 weeks (60 mg/m<sup>2</sup>/day in children; 1 mg/kg/day in adults).

*If no response.* Prednisolone on alternate days for 4–6 months or prednisolone and an alkylating agent alternated every other month for 6 months or low-dose prednisolone plus an alkylating agent for 6 months.

*If no response to the above.* Cyclosporin (100 mg/m<sup>2</sup>/day in children or 5 mg/kg/day in adults) to be continued for 1–2 years at the minimal effective dose. Consider renal biopsy for deciding whether or not to start and stop cyclosporin therapy. If there is no response within 3 months, symptomatic treatment only.

## REFERENCES

- Ordoñez JD, Hiatt RA, Killebrew EJ, Fireman BH. The increased risk of coronary heart disease associated with nephrotic syndrome. *Kidney Int* 1993; **44**: 638–42.
- Llach F. Hypercoagulability, renal vein thrombosis and other thromboembolic complications of nephrotic syndrome. *Kidney Int* 1985; **28**: 429–39.
- International Study of Kidney Disease in Children. The primary nephrotic syndrome in children. Identification of patients with minimal-change nephrotic syndrome from initial response to prednisolone. *J Pediatr* 1981; **98**: 561–4.
- Makker SP, Heymann W. The idiopathic nephrotic syndrome in childhood. *Am J Dis Child* 1974; **127**: 830–7.
- Broyer M, Meyrier A, Niaudet P, Habib R. Minimal change and focal segmental glomerular sclerosis. In: Oxford Textbook of Clinical Nephrology, 298–339, Cameron JS, Davison A, Grünfeld JP, Kerr D, Ritz E eds. Oxford University Press, Oxford, 1992.
- Nolasco F, Cameron JS, Heywood EF *et al.* Adult-onset minimal change nephrotic syndrome: a long-term follow-up. *Kidney Int* 1986; **29**: 1215–23.
- Korbet SM, Schwartz MM, Lewis EJ. Minimal change glomerulopathy of adulthood. *Am J Nephrol* 1988; **8**: 291–7.
- Fujimoto S, Yamamoto Y, Hisanaga S *et al.* Minimal change nephrotic syndrome in adults: response to corticosteroid therapy and frequency of relapse. *Am J Kidney Dis* 1991; **17**: 687–92.
- Brodehl J. Conventional therapy for idiopathic nephrotic syndrome in children. *Clin Nephrol* 1991; **35** (suppl. 1): 8–15.
- Ponticelli C, Passerini P. Treatment of nephrotic syndrome associated with primary glomerulonephritis. *Kidney Int* 1994; **46**: 595–604.
- Arbeitsgemeinschaft für Pädiatrische Nephrologie. Alternate-day prednisolone is more effective than intermittent prednisolone in frequently relapsing nephrotic syndrome. *Eur J Pediatr* 1981; **135**: 229–37.
- Schoneman MJ. Minimal change nephrotic syndrome: treatment with low doses of hydrocortisone. *J Pediatr* 1983; **102**: 791–3.
- Imbasciati E, Gusmano R, Edefonti A *et al.* Controlled trial of methylprednisolone pulses and low-dose oral prednisolone for the minimal change nephrotic syndrome. *Brit Med J* 1985; **291**: 1305–8.
- British Association for Paediatric Nephrology. Levamisole for corticosteroid-dependent nephrotic syndrome in childhood. *Lancet* 1991; **1**: 1555–7.
- Weiss R. Randomized, double-blind, placebo controlled trial of levamisole for children with frequently relapsing/steroid dependent nephrotic syndrome. *J Am Soc Nephrol* 1993; **4**: 289 (abstract).
- Dayal U, Dayal AK, Shastry JCM, Raghupathy P. Use of levamisole in maintaining remission in steroid-sensitive nephrotic syndrome in children. *Nephron* 1994; **66**: 408–12.
- Grupe WE, Makker SP, Ingelfinger JR. Chlorambucil treatment of frequently relapsing nephrotic syndrome. *N Engl J Med* 1976; **295**: 746–9.
- Baluarte HJ, Hiner L, Gruskin AB. Chlorambucil dosage in frequently relapsing nephrotic syndrome: a controlled clinical trial. *J Pediatr* 1978; **92**: 295–8.
- Arbeitsgemeinschaft für Pädiatrische Nephrologie. Effect of cytotoxic drugs in frequently relapsing nephrotic syndrome with or without steroid dependence. *N Engl J Med* 1982; **306**: 451–4.
- Pennisi AJ, Grushkin CM, Lieberman E. Cyclophosphamide in the treatment of idiopathic nephrotic syndrome. *Pediatrics* 1976; **57**: 948–51.
- Rance CP, Arbus GS, Balfe JW. Management of the nephrotic syndrome in children. *Pediatr Clin North Am* 1976; **23**: 735–50.
- Shohet I, Meyerovitch J, Aladjem M, Boichis H. Cyclophosphamide in treatment of minimal change nephrotic syndrome. *Eur J Pediatr* 1988; **47**: 239–41.
- Ponticelli C, Edefonti A, Ghio L *et al.* Cyclosporin versus cyclophosphamide for patients with steroid-dependent and frequently relapsing idiopathic nephrotic syndrome: a multicentre randomized controlled trial. *Nephrol Dial Transplant* 1993; **8**: 1326–32.
- Ueda N, Kuno K, Ito S. Eight and 12 week courses of cyclophosphamide in nephrotic syndrome. *Arch Dis Child* 1990; **65**: 1147–50.
- Ponticelli C, Rivolta E. Cyclosporin in minimal change glomerulopathy and in focal segmental glomerular sclerosis. *Am J Nephrol* 1990; **10** (suppl. 1): 105–9.
- Tejani A, Butt K, Trachtman H *et al.* Cyclosporin A-induced remission of relapsing nephrotic

- syndrome in children. *Kidney Int* 1988; **33**: 727-34.
- <sup>27</sup> Meyrier A., Noël H, Auriche P *et al.* Long-term renal tolerance of cyclosporin A treatment in adult idiopathic nephrotic syndrome. *Kidney Int* 1994; **45**: 1446-56.
- <sup>28</sup> Collaborative Study Group of Sandimmun in Idiopathic Nephrotic Syndrome. Efficacy and tolerability of cyclosporin A in idiopathic nephrotic syndrome. *Clin Nephrol* 1991; **35** (suppl. 1): 48-60.
- <sup>29</sup> Mihatsch MJ, Ryffel B, Gudat F *et al.* Cyclosporin nephropathy. In: Renal Pathology 1555-86, Tischer CC, Brenner BM eds. Lippincott, Philadelphia: 1989.
- <sup>30</sup> Feutren G, Mihatch MJ. Risk factors for cyclosporin-induced nephropathy in patients with autoimmune diseases. *New Engl J Med* 1992; **326**: 1654-60.
- <sup>31</sup> Neuhaus TJ, Burger HR, Klinger M *et al.* Long-term low-dose cyclosporin A in steroid dependent nephrotic syndrome of childhood. *Eur J Pediatr* 1992; **151**: 751-78.
- <sup>32</sup> Habib R, Niaudet P. Comparison between pre- and post-treatment renal biopsies in children receiving cyclosporin for idiopathic nephrosis. *Clin Nephrol* 1994; **42**: 141-6.
- <sup>33</sup> Morozumi K, Thiel G, Albert FW *et al.* Studies on morphological outcome of cyclosporin-associated arteriopathy after discontinuation of cyclosporin in renal allografts. *Clin Nephrol* 1992; **38**: 1-8.
- <sup>34</sup> Cameron JS. The long-term outcome of glomerular diseases. In: Diseases of the Kidney, 1895-958, Schrier RN, Gottschalk CW eds. Little Brown, Boston: 1992.
- <sup>35</sup> Schwartz MM, Korbet SM, Rydel J, Borok R, Genchi R. Primary focal segmental glomerular sclerosis in adults: prognostic value of histologic variants. *Am J Kidney Dis* 1995; **25**: 845-52.
- <sup>36</sup> Korbet SM, Schwartz MM, Lewis EJ. Primary focal segmental glomerulosclerosis. Clinical course and response to therapy. *Am J Kidney Dis* 1994; **23**: 773-83.
- <sup>37</sup> Schena PF, Cameron JS. Treatment of proteinuric idiopathic glomerulonephritis in adults: A retrospective study. *Am J Med* 1988; **85**: 315-26.
- <sup>38</sup> Pei Y, Cattran D, Delmore T *et al.* Evidence suggesting under-treatment in adults with idiopathic focal segmental glomerulosclerosis. *Am J Med* 1987; **82**: 938-44.
- <sup>39</sup> Banfi G, Moriggi M, Sabadini E *et al.* The impact of prolonged immunosuppression on the outcome of idiopathic focal segmental glomerulosclerosis with nephrotic syndrome in adults. *Clin Nephrol* 1991; **36**: 53-9.
- <sup>40</sup> Agarwal SK, Dash SC, Tiwari SC *et al.* Idiopathic adult focal segmental glomerulosclerosis: a clinicopathological study and response to steroids. *Nephron* 1993; **63**: 168-71.
- <sup>41</sup> Nagai R, Cattran DC, Pei Y. Steroid therapy and prognosis of focal segmental glomerulosclerosis in the elderly. *Clin Nephrol* 1994; **42**: 18-21.
- <sup>42</sup> Rydel JJ, Korbet SM, Borok RZ, Schwartz MM. Focal segmental glomerular sclerosis in adults. Presentation, course and response to treatment. *Am J Kidney Dis* 1995; **25**: 534-42.
- <sup>43</sup> Ponticelli C, Fogazzi GB, Passerini P. Pharmacological treatment of chronic glomerulonephritis. In: Drugs and Kidney, 221-34, Remuzzi G, Bertani T. eds. Raven Press, New York: 1986.
- <sup>44</sup> Mendoza A, Reznik VM, Griswold WR *et al.* Treatment of steroid-resistant focal glomerulosclerosis with pulse methylprednisolone and alkylating agents. *Ped Nephrol* 1990; **4**: 303-7.
- <sup>45</sup> Tune BM, Kirpekar R, Sibley RK *et al.* Intravenous methylprednisolone and oral alkylating agent therapy of prednisolone-resistant pediatric focal segmental glomerulosclerosis: a long-term follow-up. *Clin Nephrol* 1995; **43**: 84-8.
- <sup>46</sup> Waldo FB, Benfield MR, Kohaut EC. Methylprednisolone treatment of patients with steroid-resistant nephrotic syndrome. *Ped Nephrol* 1992; **6**: 503-5.
- <sup>47</sup> Ponticelli C, Rizzoni G, Edefonti A *et al.* A randomized trial of cyclosporin in steroid-resistant idiopathic nephrotic syndrome. *Kidney Int* 1993; **43**: 1377-84.
- <sup>48</sup> Maher ER, Sweny P, Chappel M *et al.* Cyclosporin in the treatment of steroid-responsive and steroid-resistant nephrotic syndrome in adults. *Nephrol Dial Transpl* 1988; **3**: 728-32.
- <sup>49</sup> Melocoton T, Kamil ES, Cohen AH, Fine RN. Long-term cyclosporin A treatment of steroid-resistant and steroid-dependent nephrotic syndrome. *Am J Kidney Dis* 1991; **18**: 583-8.
- <sup>50</sup> Ponticelli C, Zuchelli P, Imbasciati E *et al.* Controlled trial of methylprednisolone and chlorambucil in idiopathic membranous nephropathy. *N Engl J Med* 1991; **310**: 946-50.

## ACUTE RENAL FAILURE\*

A. D. Cumming, Department of Renal Medicine, Royal Infirmary of Edinburgh

You came a long way from St Louis, but baby you still got a long way to go  
*St Louis Blues*, 1914: W.C. Handy (1873-1958)

It is customary in a review to provide a historical perspective on the topic. Accordingly, this protocol for the treatment of acute renal failure (ARF) may be of interest—perhaps as an early precursor of a Royal Colleges' guideline.

Potassium citrate 15 grains	Senna or liquorice
Liq. Ammon. Acetatis 60 minims	Urea 30-60g three times daily
Sp. Aetheris nitrosi 15 minims	Venesection
Aq. Chloroform ½ oz—in water, q.d.s.	5 minims tincture of digitalis

The initial recommendation is to give potassium citrate, despite the risk of inducing a hyperkalaemic cardiac arrest. This is followed by a combination of ammonia, ether and chloroform, just in case the patient is not already in uraemic coma, and some laxatives in case he does not have uraemic colitis. Urea supplementation seems at best unnecessary, and venesection would reduce oxygen delivery to the already ischaemic renal tubules. The final straw is a dose of digitalis, a drug which is very likely to accumulate in renal failure and to cause adverse effects.

If asked to date this protocol, most people would estimate the late 19th century. In fact, it is taken from Price's *Textbook of Medicine*, published in 1941.<sup>1</sup> This is well within living memory, and indeed this edition would have been in current use when the atomic bomb was dropped on Nagasaki in 1945. In other words, even in the nuclear age, patients with ARF might well have died as a result of their treatment rather than the disease. I do not think it is excessive to claim that we have come a long way since then. In this review, I hope to show how far we have come, and also to suggest ways in which we still have far to go.

## AETIOLOGY

When studying trends in the aetiology of ARF, we are fortunate to have the meticulous records kept by Dr Anne Lambie and Professor James Robson. Table 1 compares the aetiologies of ARF for the first 20 years of the renal unit in Edinburgh (1959-1979), with the figures for 1994 from the renal unit database. As is well known, obstetric ARF has virtually disappeared, and 'surgical' or post-operative ARF, while it still occurs, is much less common.<sup>2,3</sup> One suspects that this reflects the identification and appropriate haemodynamic monitoring of 'high-risk' patients.

Breaking down the figures, in the medical category, the newcomers are renovascular disease—possibly being unmasked by the widespread use of ACE inhibitors; rhabdomyolysis with myoglobinuria (which is usually related to drug or alcohol abuse); and severe liver failure—many due to paracetamol poisoning.<sup>3,4</sup>

\*Based on a lecture delivered at the symposium on *Renal Medicine* held in the College on 20th September 1995.